
Model

JEM

Year

2003

04.04.2008MG

Pos Part Number Description Qty Model

8

SG

05

Illustration

805-00

Restrictions UPD

623

13:22

Remark

ETKA

Page: 001 EPIS 270

body front section

  (1)  1J0 805 588 AE lock carrier with mounting for
radiator and electric
fan

1 6 cylinder

  (1)  1J0 805 588 T lock carrier with mounting for
radiator and electric
fan

1 4 cylinder

  (3)  N   905 330 05 hexagon head bolt (combi) M6X20 3

   4 + N   019 700 2 hexagon head bolt c/w shoulder M8X30 1

  (5)  1J0 823 509 F bonnet lock-lower part
                     also use: 1J1 823 531 C

1
1

   6   N   906 847 01 fillister head bolt (combi.) M6X20-CH-S11 4

  (7)  1JM 805 567 support for lock carrier center upper 1

  (9)  N   908 163 01 oval hexagon socket head bolt M6X18-W 4

  10   1J0 810 135 B longitudinal member left upper 1

 (10)  1J0 810 136 B longitudinal member right upper 1

  11   1J0 810 159 B cover plate for longit. member left upper 1

 (11)  1J0 810 160 B cover plate for longit. member right upper 1

  12   1J0 802 123 a-pillar, inner left lower 1

 (12)  1J0 802 124 a-pillar, inner right lower 1

  13   1J0 803 147 C cross panel
F             >> 9M-2-112 806*

upper
1

 (13)  1J0 803 147 G cross panel
F 9M-2-112 807>>*

upper
1

  13A  1J0 802 273 A balance weight 2

  13B+ N   011 558 11 washer 8,4X15X1,6 2

  13C+ N   014 344 1 bolt, hex. hd. with shoulder,
self-locking

M6X18 8

 (14)  1J0 803 153 D rip plate on front cross
panel
F             >> 9M-5-069 214* 1

  14   1J0 803 153 C rip plate on front cross
panel
F 9M-5-069 215* 1

  15   1J0 803 187 B frame for cross panel 1
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 (16)  1J1 721 039 AA cross panel 1 PR-9AB,9AK

  17   N   904 718 02 hexagonal head bolt M8X18 10

  18   1J0 805 962 C intake air duct 1

  06/01-01/05B41 satin black

  19   1J0 805 971 air duct 1

  06/01-01/05B41 satin black

 (20)  1J0 805 965 D slide valve 1

  06/01-01/05B41 satin black

  21 + N   013 964 9 oval head panel screw ST4,2X16-C 1

  22 + N   038 550 1 split rivet A8X11 1

  30   1J0 809 109 corner reinforcement for
suspension strut mounting

left 1

  31   1J0 809 112 corner reinforcement for
suspension strut mounting

right 1

  32   1J0 809 127 B bearing bracket
suspension strut mounting

front 2
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